

## TEST REPORT

APPLICANT : KLT CO.

REPORT NO. : N215-12-00216  
SAMPLE RECEIVED DATE : 2012-06-01  
TEST STARTED DATE : 2012-06-01  
REPORT ISSUED DATE : 2012-06-11  
PAGE : 1 OF 2

SAMPLE DESCRIPTION : ONE(1) PIECE OF SUBMITTED CUTTING SAID TO BE WOVEN FABRIC.

---

---

ITEM : COTTON+FIBER PROTECTOR FABRIC PROTECTOR

---

---

TEST CONDUCTED : AS REQUESTED BY THE APPLICANT, FOR DETAILS PLEASE SEE ATTACHED PAGES.

---

---

PREPARED AND CHECKED BY  
FOR FITI

YOUN SOO SHIN

YOUN SOO, SHIN  
QUALITY MANAGER

AUTHORIZED BY  
FOR FITI

MOON OK NOH

MOON-OK NOH  
PRESIDENT

REPORT NO. : N215-12-00216  
PAGE : 2 OF 2

TEST CONDUCTED

TEST RESULT

---

(01) FLUOROCARBONS CONTENT ( LC-MS ) :  $\mu\text{g}/\text{m}^3$

#1

PFOS

NOT DETECTED

NOTE) · AFTER ULTRASONIFICATION WITH METHANOL FOR 1 h AT 80 °C AND FOLLOWED BY  
LIQUID CHROMATOGRAPHY - MASS SPECTROMETRIC(LC-MS) ANALYSIS.  
· DETECTION LIMIT = 1  $\mu\text{g}/\text{m}^3$

(02) FLUOROCARBONS CONTENT ( LC-MS ) : mg/kg

#1

PFOA

NOT DETECTED

NOTE) · AFTER ULTRASONIFICATION WITH METHANOL FOR 1 h AT 80 °C AND FOLLOWED BY  
LIQUID CHROMATOGRAPHY - MASS SPECTROMETRIC(LC-MS) ANALYSIS.  
· DETECTION LIMIT = 0.1 mg/kg

---